
Warn Industries, Inc. P/N 37492 REV F4

WARN CE M8274-50 WINCH
REPLACEMENT PARTS LIST

P/N 38631, 88631 
ORDERING INFORMATION:         
When ordering please give Warn Model number, Serial number & Battery voltage.  
Parts may be obtained through your local dealer or distributor.

  ITEM           QTY            PART NO.           DESCRIPTION 
 1 1 8326   CLUTCH ASSEMBLY     
        (Includes items 2-5)   
 2 1 37474   SHIFT KNOB
 3 1 7596   SEAL
 4 1 37476 CLUTCH HOUSING
 5 1 8322 SHIFTER ASSEMBLY
 6 1 15879 MOTOR PINION GEAR
 7 6 8763 SCREW, 10-24X3/8”
 8 1 9285 UPPER HOUSING ASSEMBLY
    (Includes item 9 and gears)

NOTE:      DUE TO TECHNICAL ASSEMBLY REQUIREMENTS, THE UPPER 
                HOUSING AND CLUSTER GEARS ARE NOT SOLD SEPARATELY.

 9 1 8316 ARMATURE, BEARING
 10 3 3962 CAPSCREW, 5/16-18”
 11 3 7953 SQUARE NUT, 5/16-18
 12 1 7536 MOTOR, 4.5 LONG (includes item 6, 13 & 79)
 13 1 69945 SPACER, MOTOR
 14 1 7605 PAWL, ASSEMBLY    
    (Includes items 15 thru 20)
 15 1 8867 CAPSCREW, 1/4-20X1/2”
 16 1 9256 WASHER
 17 1 9220 PROTECTIVE CAP
 18 1 9257 PAWL SPRING
 19 1 9245 GREASE FITTING
 20 1 9258 PAWL
 21 1 7594 LOWER HOUSING ASSEMBLY,
    (Includes items 22, 26 & 27)
 22 1 8356 BEARING
 23 1 7552 RETAINING RING
 24 1 7548 INTERMEDIATE GEAR
 25 1 7550 MAIN GEAR
   8680 SERVICE KIT,LOWER HOUSING
    (Includes items 26 thru 28, & 31) 
 26 1  BUSHING ( IN 8680 KIT)
 27 1  SEAL ( IN 8680 KIT)
 28 1  THRUST WASHER (IN 8680 KIT)
 29 1 7708 DRUM 
 30 1 2048 WIRE ROPE CLAMP
 31 1 7610 BUSHING (IN 8680 KIT)
 32 1 7532 END SUPPORT, ASSEMBLY
    (Includes items 31, 33 and 7)
 33 1 7582 END CAP

Warn Industries, Inc. P/N 37492 REV F4

WARN CE M8274-50 WINCH
REPLACEMENT PARTS LIST

ORDERING INFORMATION:
When ordering please give Warn Model , Serial number & Battery voltage.
Parts may be obtained through your local dealer or distributor.

     ITEM        QTY          PART NO.              DESCRIPTION
34 1 7634 BRAKE ASSEMBLY,     

   (Includes items 35 thru 50)
35 1 35028 RETAINING RING  

 36 2 7668 KEY  
   8409 SERVICE KIT , BRAKE    
                                         (Includes items 35, 36, 38, 39,41, 42, 44, 45, 48 and 50 )
 37 1                8703 OUTER BRAKE DISC
 38 1  HUB (IN 8409 KIT)
 39 2 9734 FRICTION MATERIAL
 40 1 7601 RATCHET
 41 21  STEEL BALL(IN 8409 KIT)
 42 1  SPRING(IN 8409 KIT)
 43 1 7600 INNER BRAKE DISC
 44 1 7612 LIP SEAL
 45 1 7611 BUSHING
 46 1 7562 SPLINED CAM
 47 1 7732 PINION AND CAM (Includes item 49)
 48 1 7613 O-RING SEAL
 49 1  CAM
 50 3 37472 SPRING, DISC BELLEVILLE   
 51 1 38311 WIRE ROPE ASSEMBLY
 52 1 63979 HOOK, 3/8” CLEVIS
 53 4 7616 SQUARE NUT
 57 1 5742 FAIRLEAD, ROLLER
 60  1 38199 CONTROL HOUSING, 12V, 
      W/HARNESS, W/PLUG
 65 1 83665 REMOTE CONTROL
 66 1 38845 SOLENOID PACK, 12V
 69 4 28396 SOLENOID, UPRIGHT TERMINAL
 71 2 6005 CLAMP
 75 1 33295 CABLE, ELECTRIC 2GA. 72” (RED)
 76 1 15901 CABLE, ELECTRIC 2GA. 72” (BLACK)
 77 3 2090 BOOT, ELECTRICAL TERMINAL
 79 1 26744 HEX HEAD CAPSCREW,  
    M8 X 1.25 X 12mm
 80 1 38307 LABEL, KIT, CE M8274 
     
     



Warn Industries, Inc. P/N 37492 REV F4

CABRESTANTE DE WARN CE M8274-50
LISTA DE PIEZAS DE REPUESTO

Número de referencia 38631, 88631 
INFORMACIÓN DE PEDIDOS:  
Cuando realice un pedido, no olvide mencionar el modelo de Warn, número de serie y tensión 
de la batería. 
Puede obtener piezas de repuesto por medio de su distribuidor local.

  ARTÍCULO   CANT          Nº PIEZA       DESCRIPCIÓN 
 1 1 8326   JUEGO EMBRAGUE 
      (Incluye artículos 2 a 5)
 2 1 37474   PALANCA DE CAMBIOS
 3 1 7596   SELLO
 4 1 37476 CAJA DEL EMBRAGUE
 5 1 8322 CONJUNTO DE PALANCA DE CAMBIOS
 6 1 15879 PIÑÓN DE ATAQUE MOTOR
 7 6 8763 TORNILLO, 10-24 X 3/8 pulgadas
 8 1 9285 CONJUNTO CUBIERTA SUPERIOR
    (Incluye artículo 9 y engranajes)

NOTA:      POR MOTIVOS TÉCNICOS, LA CUBIERTA SUPERIOR 
                Y EL TREN DE ENGRANAJES NO SE VENDEN POR SEPARADO.

 9 1 8316 ARMADURA, COJINETE
 10 3 3962 TORNILLO DE CASQUETE, 5/16-18 pulgadas
 11 3 7953 TUERCA, 5/16 -18
 12 1 7536 MOTOR, 4,5 Largo (incluye artículos 6, 13 y 79)
 13 1 69945 ESPACIADOR, MOTOR
 14 1 7605 RUEDA DENTADA, CONJUNTO
    (Incluye artículos 15 a 20)
 15 1 8867 TORNILLO DE CASQUETE,    
     1/4-20X1/2 pulgadas
 16 1 9256 ARANDELA
 17 1 9220 PROTECTOR
 18 1 9257 MUELLE DE RUEDA DENTADA
 19 1 9245 ACOPLAMIENTO DE GRASA
 20 1 9258 RUEDA DENTADA
 21 1 7594 CONJUNTO CUBIERTA INFERIOR,
    (Incluye artículos 22, 26 y 27)
 22 1 8356 COJINETE
 23 1 7552 ANILLO DE FIJACIÓN
 24 1 7548 ENGRANAJE INTERMEDIO
 25 1 7550 ENGRANAJE PRINCIPAL
   8680 JUEGO DE SERVICIO, CUBIERTA INFERIOR
    (Incluye artículos 26 a 28 y 31) 
 26 1  CASQUILLO (JUEGO 8680)
 27 1  SELLO (JUEGO 8680)
 28 1  ARANDELA DE EMPUJE (JUEGO 8680)
 29 1 7708 TAMBOR 
 30 1 2048 ABRAZADERA DE CABLE
 31 1 7610 CASQUILLO (JUEGO 8680)
 32 1 7532 SOPORTE DE EXTREMO, CONJUNTO
    (Incluye artículos 31, 33 y 7)
 33 1 7582 CUBIERTA DE EXTREMO

Warn Industries, Inc. P/N 37492 REV F4

TREUIL WARN CE M8274-50
LISTE DES PIÈCES DE RECHANGE

Réf. 38631, 88631 
POUR PASSER UNE COMMANDE :  
Lors de la commande, indiquer le numéro du modèle Warn, le numéro de série et la tension de 
la batterie. 
Les pièces de rechange sont disponibles auprès du concessionnaire ou du distributeur régional.

  PIÈCE         QTÉ          N° DE PIÈCE         DESCRIPTION 
 1 1 8326   EMBRAYAGE 
      (articles 2 à 5 inclus)
 2 1 37474   POMMEAU LEVIER DE VITESSE
 3 1 7596   JOINT
 4 1 37476 CARTER D’EMBRAYAGE
 5 1 8322 LEVIER DE VITESSE
 6 1 15879 ENGRENAGE À PIGNONS DU MOTEUR
 7 6 8763 VIS, 10-24X3/8 POUCE
 8 1 9285 CARTER SUPÉRIEUR
    (article 9 et engrenages inclus)

REMARQUE :      EN RAISON DES EXIGENCES TECHNIQUES DE L’ASSEMBLAGE, LE 
CARTER SUPÉRIEUR ET LES PIGNONS À ÉTAGE NE SONT PAS VENDUS SÉPARÉMENT. 

 9 1 8316 ARMATURE, ROULEMENT
 10 3 3962 VIS À TÊTE, 5/16-18 POUCE
 11 3 7953 ÉCROU CARRÉ, 5/16–18
 12 1 7536 MOTEUR, 4,5 LONG (articles 6, 13 et 79 inclus)
 13 1 69945 RONDELLE D’ESPACEMENT, MOTEUR
 14 1 7605 ARRÊTOIR, ENSEMBLE
    (articles 15 à 20 inclus)
 15 1 8867 VIS À TÊTE, 1/4-20X1/2 POUCE
 16 1 9256 RONDELLE
 17 1 9220 COUVERCLE DE PROTECTION
 18 1 9257 RESSORT DE CLIQUET
 19 1 9245 GRAISSEUR
 20 1 9258 ARRÊTOIR
 21 1 7594 CARTER INFÉRIEUR,
    (articles 22, 26 et 27 inclus)
 22 1 8356 ROULEMENT
 23 1 7552 ANNEAU DE RETENUE
 24 1 7548 ENGRENAGE DE RENVOI
 25 1 7550 ENGRENAGE PRINCIPAL
   8680 KIT DE SERVICE, CARTER INFÉRIEUR
    (articles 26 à 28 et 31 inclus) 
 26 1  BAGUE (DANS KIT 8680)
 27 1  JOINT (DANS KIT 8680)
 28 1  RONDELLE D’APPUI (DANS KIT 8680)
 29 1 7708 TAMBOUR 
 30 1 2048 COLLIER DE CÂBLE
 31 1 7610 BAGUE (DANS KIT 8680)
 32 1 7532 SUPPORT D’EXTRÊMITÉ
    (articles 31, 33 et 7 inclus)
 33 1 7582 COUVERCLE D’EXTRÉMITÉ



Warn Industries, Inc. P/N 37492 REV F4

TREUIL WARN CE M8274-50
LISTE DES PIÈCES DE RECHANGE

POUR PASSER UNE COMMANDE :
Lors de la commande, indiquer le modèle Warn, le numéro de série et la tension de la batterie.
Les pièces de rechange sont disponibles auprès du concessionnaire ou du distributeur régional.

 PIÈCE QTÉ N° DE PIÈCE DESCRIPTION
 34 1 7634 ENSEMBLE FREIN 
    (articles 35 à 50 inclus)
 35 1 35028 ANNEAU DE RETENUE
 36 2 7668 CLÉ
   8409 KIT DE SERVICE, FREIN
                                                (articles 35, 36, 38, 39,41, 42, 44, 45, 48 et 50 inclus)
 37 1                 8703 DISQUE DE FREIN EXTÉRIEUR
 38 1  MOYEU (DANS KIT 8409)
 39 2 9734 MATÉRIAU DE FRICTION
 40 1 7601 CLIQUET
 41 21  BILLE ACIER (DANS KIT 8409)
 42 1  RESSORT (DANS KIT 8409)
 43 1 7600 DISQUE DE FREIN INTÉRIEUR
 44 1 7612 JOINT À LÈVRES
 45 1 7611 BAGUE
 46 1 7562 CAME À NERVURES 
 47 1 7732 PIGNON ET CAME  (article 49 inclus)
 48 1 7613 JOINT TORIQUE
 49 1  CAME
 50 3 37472 RESSORT, DISQUE BELLEVILLE
 51 1 38311 ENSEMBLE CÂBLE
 52 1 63979 CROCHET, MANILLE D’ANCRAGE 3/8 POUCE
 53 4 7616 ÉCROU CARRÉ
 57 1 5742 GUIDE-CÂBLE, ROULEAU
 60  1 38199 CARTER DES COMMANDES, 12 V, 
     FAISCEAU, FICHE
 65 1 83665 TÉLÉCOMMANDE
 66 1 38845 SOLÉNOÏDE, 12 V
 69 4 28396 SOLÉNOÏDE, BORNE VERTICALE
 71 2 6005 COLLIER
 75 1 33295 CÂBLE, ÉLECTRIQUE 2GA. 72 POUCES (ROUGE)
 76 1 15901 CÂBLE, ÉLECTRIQUE 2GA. 12 POUCES (NOIR)
 77 3 2090 CAPUCHON, BORNE ÉLECTRIQUE
 79 1 26744 VIS À TÊTE HEXAGONALE,  
    M8 X 1,25 X 12 mm
 80 1 38307 ÉTIQUETTE, KIT, CE M8274
     
     

Warn Industries, Inc. P/N 37492 REV F4




